SZ RF Test Report of HUAWEI MT1-U06, MT1-U06

Huawel FCC ID: QISMT1-U06

Agilent Spectrum Analyzer - Swept 5A

S S|

ALIGN AUTO

Center Freq 10.015000000 GHz

PNO: Fast L, 1rig:FreeRun
#Atten: 40 dB

IFGain:Low

Ref Offset 12.7 dB
Ref 35.00 dBm

1

Start 30 MHz
#Res BW 1.0 MHz

MEG ._i_/-Points changed; all traces cleared

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Held: 88100

Mkr1 1.909 7 GHz

27.291 dBm

-13.00 clBm|

Stop 20.000 GHz
Sweep 50.7 ms (40001 pts)

Frequency

Auto Tune

CenterFreq
10.015000000 GHz

StartFreq
30.000000 MHz

StopFreq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)007032013-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 89 of 168



SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

Agilent Spectrum Analyzer - Swept 5A
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PNO: Far () 1'ig:Free Run Avg|Hold: 477100

IFGain:Low #Atten: 40 JdB

Frequency

Mkr1 26.119 50 MHz [IEEEAE
Ref 55.00 dBm 419 50 MHz

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

StopFreq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTus ! DC Coupled

MEG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 91 of 168
SYBH(Z-RF)007032013-2001 Copyright © Huawei Technologies Co., Ltd.



SZ RF Test Report of HUAWEI MT1-U06, MT1-U06

Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.2 For UMTS

6.2.1 Test Band = WCDMAS850

6.2.1.1 Test Mode = UMTS/TM1

6.2.1.1.1 Test Channel =LCH
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

Agilent Spectrum Analyzer - Swept 5A
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.2.1.1.2 Test Channel = MCH
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

Agilent Spectrum Analyzer - Swept 5A
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

Agilent Spectrum Analyzer - Swept 5A
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.2.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

Agilent Spectrum Analyzer - Swept 5A
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.2.2 Test Band = WCDMA1900

6.2.2.1 Test Mode = UMTS/TM1

6.2.2.1.1 Test Channel = LCH
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SUEEE T ; ALIGNAUTO

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 83/100

#Atten: 36 dB

Frequency

PNO: Close )
IFGain:Low

Mkr1 11.115 kHz Auto Tune
IR EYRIETE

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled

wsa | i File <PICTURE.png> saved

Report No: Huawei Proprietary and Confidential Page 105 of 168
SYBH(Z-RF)007032013-2001 Copyright © Huawei Technologies Co., Ltd.



SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.2.2.1.2 Test Channel = MCH
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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S0izi 301 | ] ALIGNAUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 81/100

~ RAtten: 36 dB

Frequency

IFGain:Low

Mkr1 1.881 2 GHz Auto Tune
o 16912 GFi

‘1 CenterFreq
10.015000000 GHz

StartFreq
30.000000 MHz

-135.00 dBmj Sto p Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MEG ._i_/-Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 110 of 168
SYBH(Z-RF)007032013-2001 Copyright © Huawei Technologies Co., Ltd.



SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.2.2.1.3 Test Channel = HCH
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06

6.2.3 Test Band = WCDMA1700

6.2.3.1 Test Mode = UMTS/TM1

6.2.3.1.1 Test Channel = LCH
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SZ RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawel FCC ID: QISMT1-U06
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#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTus ! DC Coupled

MEG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept 5A

S0izi 301 | ] ALIGNAUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 80/100

~ RAtten: 36 dB

Frequency

IFGain:Low

Mkr1 1.711 5 GHz Auto Tune
R 1711 5Gr

1 CenterFreq

10.015000000 GHz

StartFreq
30.000000 MHz

-135.00 dBmj Sto p Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MEG ._i_/-Points changed; all traces cleared
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6.2.3.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 04:29:17 PMFeh 06, 2013

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 83/100

#Atten: 36 B paiF FPP PP

Mkr1 9.282 kHz Auto Tune
Ref Offset 12.7 dB
Reef 3(?}]0 dBm 49.759 dBm

Frequency

PNO: Close (]
IFGain:Low

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Man

-43.00 dBrm|

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

mz_nc Coupled

msG 1) Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept 5A

SUETNEE T : ALIGNAUTO

Center Freq 15.075000 MHz . Avg Type: Log-Pwr
PNO: Far () 1'ig:Free Run Avg|Hold: 437100

IFGain:Low #Atten: 36 JdB

Frequency

Mkr1 269.40 kHz Auto Tune
o 126940

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

StopFreq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTus ! DC Coupled

MEG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept 5A

S0izi 301 | ] ALIGNAUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 80/100

~ RAtten: 36 dB

Frequency

IFGain:Low

Mkr1 1.731 4 GHz Auto Tune
o 17314 GF

01 CenterFreq

10.015000000 GHz

StartFreq
30.000000 MHz

-135.00 dBmj Sto p Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MEG ._i_/-Points changed; all traces cleared
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6.2.3.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 04:30:05 PMFeh 06, 2013

Center Freq 79.500 kHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 81/100

#Atten: 36 B paiF FPP PP

Mkr1 9.705 kHz Auto Tune
Ref Offset 12.7 dB
Reef 3(?}]0 dBm 46.465 dBm

Frequency

PNO: Close (]
IFGain:Low

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Man

-43.00 dBrm|

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

mz_nc Coupled

msG i Alignment Completed
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Agilent Spectrum Analyzer - Swept 5A

SUETNEE T : ALIGNAUTO

Center Freq 15.075000 MHz . Avg Type: Log-Pwr
PNO: Far () 1'ig:Free Run Avg|Hold: 437100

IFGain:Low #Atten: 36 JdB

Frequency

Mkr1 269.40 kHz Auto Tune
o 126940

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

StopFreq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

staTus ! DC Coupled

MEG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept 5A

S0izi 301 | ] ALIGNAUTO

Center Freq 10.015000000 GHz . Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold: 80/100

~ RAtten: 36 dB

Frequency

IFGain:Low

Mkr1 1.751 4 GHz Auto Tune
o 17914 GFi

‘1 CenterFreq

10.015000000 GHz

StartFreq
30.000000 MHz

-135.00 dBmj Sto p Freq
20.000000000 GHz

CF Step
1.997000000 GHz
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 50.7 ms (40001 pts)

MEG ._i_/-Points changed; all traces cleared
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7Appendix_G: Field Strength of Spurious Radiation

7.1For GSM
7.1.1Test Band=GSM850
7.1.1.1Test mode=GSM/TM1

Traffic Mode (9kHz-30MHz)
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Traffic Mode (30MHz-3GHz)
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7.1.1.2Test mode=GSM/TM2

Traffic Mode (9kHz-30MHz)
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Traffic Mode (3GHz-18GHz)
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Traffic Mode (3GHz~18GHz)
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7.1.2Test Band=GSM1900

7.1.2.1Test mode=GSM/TM1
Traffic Mode (9kHz-30MHz)
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7.1.2.2Test mode=GSM/TM2

Traffic Mode (9kHz-30MHz)
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Traffic Mode (3GHz~18GHz)
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Traffic Mode (18GHz-26.5GHz)
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7.2For UMTS
7.2.1Test Band=WCDMAS850
7.2.1.1Test mode=UMTS/TM1

Traffic Mode (9kHz-30MHz)
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7.2.1.2Test mode=UMTS/TM2

Traffic Mode (9kHz-30MHz)
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Traffic Mode (9kHz-30MHz)
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Traffic Mode (3GHz-18GHz)
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7.2.2Test Band=WCDMA1900

7.2.2.1Test mode=UMTS/TM1
Traffic Mode (9kHz-30MHz)
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7.2.2.2Test mode=UMTS/TM2

Traffic Mode (9kHz-30MHz)
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7.2.2.3Test mode=UMTS/TM3
Traffic Mode (9kHz-30MHz)
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7.2.3Test Band=WCDMA1700

7.2.3.1Test mode=UMTS/TM1
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7.2.3.2Test mode=UMTS/TM2
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7.2.3.3Test mode=UMTS/TM3
Traffic Mode (9kHz-30MHz)
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Huawel FCC ID: QISMT1-U06

8Appendix_H: Frequency Stability

8.1 For GSM

8.1.1Frequency Error vs. Voltage:

Test Test Test Test Test Freq. Freq. vs. Limit Verdict
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VL 0.71 0.00086 +2.5 PASS

LCH TN VN 3.03 0.00368 +2.5 PASS

VH 4.07 0.00494 2.5 PASS

VL 8.91 0.01065 2.5 PASS

GSM/TM1 MCH TN VN 9.43 0.01127 25 PASS

VH 7.62 0.00911 2.5 PASS

VL 3.29 0.00388 2.5 PASS

HCH TN VN 7.94 0.00935 2.5 PASS

GSMB50 VH 11.95 0.01408 +2.5 PASS
VL -0.48 -0.00058 +2.5 PASS

LCH TN VN 0.52 0.00063 2.5 PASS

VH -6.81 -0.00826 2.5 PASS

VL -3.49 -0.00417 2.5 PASS

GSM/ITM2 MCH TN VN -8.27 -0.00989 2.5 PASS

VH -1.55 -0.00185 +2.5 PASS

VL -5.10 -0.00601 +2.5 PASS

HCH TN VN -7.26 -0.00855 +2.5 PASS

VH -4.36 -0.00514 +2.5 PASS

VL 9.94 0.00537 2.5 PASS

LCH TN VN 12.72 0.00687 2.5 PASS

VH 6.84 0.0037 2.5 PASS

VL -6.20 -0.0033 2.5 PASS

GSM/TM1 MCH TN VN 3.68 0.00196 +2.5 PASS
GSM1900 VH -3.62 -0.00193 +2.5 PASS
VL 0.71 0.00037 +2.5 PASS

HCH TN VN 1.42 0.00074 +2.5 PASS

VH 2.97 0.00156 2.5 PASS

GSM/TM2 LCH ™ VL 0.26 0.00014 2.5 PASS

VN -17.63 -0.00953 2.5 PASS
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HUAWEI
Test Test Test Test Test Freq. Freq. vs. Limit Verdict
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VH -21.66 -0.01171 +2.5 PASS
VL -5.75 -0.00306 2.5 PASS
MCH TN VN -5.10 -0.00271 2.5 PASS
VH -22.34 -0.01188 2.5 PASS
VL -5.65 -0.00296 2.5 PASS
HCH TN VN -6.75 -0.00353 +2.5 PASS
VH -12.37 -0.00648 +2.5 PASS
8.1.2Frequency Error vs. Temperature:

Test Test Test Test Test Freq. Freq. vs. | Limit Verdict

Band Mode Channel Volt. Temp. Error [HZ] | rated [ppm] | [ppm]

-30 7.23 0.00877 +2.5 PASS

-20 2.07 0.00251 +2.5 PASS

-10 8.91 0.01081 +2.5 PASS

0 7.49 0.00909 2.5 PASS

LCH VN 10 7.81 0.00948 +2.5 PASS
20 4.65 0.00564 +2.5 PASS

30 6.39 0.00775 +2.5 PASS

40 10.53 0.01278 +2.5 PASS

50 8.27 0.01003 +2.5 PASS

-30 1.87 0.00224 +2.5 PASS

-20 6.97 0.00833 2.5 PASS

-10 11.75 0.01404 2.5 PASS

GSM850 | GSM/TM1 0 5.55 0.00663 2.5 PASS
MCH VN 10 8.72 0.01042 +2.5 PASS
20 8.46 0.01011 +2.5 PASS

30 3.10 0.00371 +2.5 PASS

40 2.78 0.00332 +2.5 PASS

50 6.59 0.00788 2.5 PASS

-30 7.10 0.00836 2.5 PASS

-20 8.91 0.0105 +2.5 PASS

-10 5.29 0.00623 2.5 PASS

HCH VN 0 4.26 0.00502 +2.5 PASS
10 6.20 0.0073 +2.5 PASS

20 4.33 0.0051 +2.5 PASS

30 4.33 0.0051 +2.5 PASS
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Huawel FCC ID: QISMT1-U06
Test Test Test Test Test Freq. Freq. vs. | Limit Verdict
Band Mode Channel Volt. Temp. Error [HZ] | rated [ppm] | [ppm]
40 3.87 0.00456 +2.5 PASS
50 5.42 0.00639 2.5 PASS
-30 -2.29 -0.00278 +2.5 PASS
-20 -11.17 -0.01355 2.5 PASS
-10 -4.36 -0.00529 2.5 PASS
0 -5.78 -0.00701 +2.5 PASS
LCH VN 10 -3.81 -0.00462 +2.5 PASS
20 -6.04 -0.00733 2.5 PASS
30 -6.30 -0.00764 +2.5 PASS
40 -2.10 -0.00255 2.5 PASS
50 0.23 0.00028 2.5 PASS
-30 -6.59 -0.00788 2.5 PASS
-20 -15.30 -0.01829 2.5 PASS
-10 1.65 0.00197 +2.5 PASS
0 -5.55 -0.00663 +2.5 PASS
GSM/TM2 | MCH VN 10 -3.16 -0.00378 2.5 PASS
20 -1.84 -0.0022 +2.5 PASS
30 -8.14 -0.00973 +2.5 PASS
40 -1.36 -0.00163 2.5 PASS
50 -4.65 -0.00556 +2.5 PASS
-30 -3.58 -0.00422 +2.5 PASS
-20 -7.10 -0.00836 +2.5 PASS
-10 -2.39 -0.00282 +2.5 PASS
0 -9.98 -0.01176 +2.5 PASS
HCH VN 10 -4.78 -0.00563 2.5 PASS
20 -4.10 -0.00483 2.5 PASS
30 0.19 0.00022 +2.5 PASS
40 -1.49 -0.00176 +2.5 PASS
50 -6.84 -0.00806 +2.5 PASS
-30 -10.20 -0.00551 +2.5 PASS
-20 -6.10 -0.00384 +2.5 PASS
-10 -2.65 -0.00143 +2.5 PASS
0 -0.26 -0.00014 +2.5 PASS
LCH VN 10 -4.17 -0.00279 +2.5 PASS
GSM190
0 GSM/TM1 20 -11.30 -0.00611 +2.5 PASS
30 -7.04 -0.0038 2.5 PASS
40 -6.33 -0.00342 2.5 PASS
50 -7.36 -0.00398 2.5 PASS
MCH VN -30 -21.50 -0.01144 +2.5 PASS
-20 -28.35 -0.01508 +2.5 PASS
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Huawel FCC ID: QISMT1-U06
Test Test Test Test Test Freq. Freq. vs. | Limit Verdict
Band Mode Channel Volt. Temp. Error [HZ] | rated [ppm] | [ppm]
-10 -28.41 -0.01511 +2.5 PASS
0 -28.80 -0.01532 +2.5 PASS
10 -26.47 -0.01408 +2.5 PASS
20 -28.41 -0.01511 +2.5 PASS
30 -28.86 -0.01535 2.5 PASS
40 -29.70 -0.0158 2.5 PASS
50 -25.76 -0.0137 2.5 PASS
-30 -23.96 -0.01255 2.5 PASS
-20 -23.15 -0.01265 +2.5 PASS
-10 -22.02 -0.01153 +2.5 PASS
0 -22.73 -0.0119 +2.5 PASS
HCH VN 10 -20.28 -0.01062 +2.5 PASS
20 -20.15 -0.01055 2.5 PASS
30 -20.99 -0.01099 2.5 PASS
40 -25.38 -0.01329 +2.5 PASS
50 -19.63 -0.01028 +2.5 PASS
-30 -23.76 -0.01284 +2.5 PASS
-20 -17.92 -0.00969 2.5 PASS
-10 -19.73 -0.01066 2.5 PASS
0 -20.47 -0.01106 +2.5 PASS
LCH VN 10 -19.34 -0.01045 +2.5 PASS
20 -24.18 -0.01361 +2.5 PASS
30 -20.21 -0.01092 +2.5 PASS
40 -18.34 -0.00991 2.5 PASS
50 -20.66 -0.01117 +2.5 PASS
-30 -36.94 -0.01965 2.5 PASS
-20 -36.52 -0.01943 +2.5 PASS
GSMITM? -10 -34.32 -0.01826 +2.5 PASS
0 -36.84 -0.0196 2.5 PASS
MCH VN 10 -32.12 -0.01709 +2.5 PASS
20 -33.42 -0.01778 +2.5 PASS
30 -30.51 -0.01623 +2.5 PASS
40 -44.97 -0.02392 +2.5 PASS
50 -40.33 -0.02145 +2.5 PASS
-30 -29.09 -0.01523 +2.5 PASS
-20 -31.93 -0.01672 +2.5 PASS
-10 -35.29 -0.01848 +2.5 PASS
HCH VN
0 -32.54 -0.01704 +2.5 PASS
10 -29.48 -0.01544 2.5 PASS
20 -32.64 -0.01709 2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. | Limit Verdict
i
Band Mode Channel Volt. Temp. Error [HZ] | rated [ppm] | [ppm]
30 -30.41 -0.01592 +2.5 PASS
40 -35.22 -0.01897 +2.5 PASS
50 -37.74 -0.01976 +2.5 PASS
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8.2 For UMTS

8.2.1Frequency Error vs. Voltage:

Freq.
Test Band | Test Mode Test Test Test Err(()]r Freq. vs. Limit Verdict
Channel [ Temp. | Volt. [(Hz] rated [ppm] | [ppm]
VL -2.91 -0.00352 2.5 PASS
LCH TN VN 0.43 0.00052 2.5 PASS
VH 1.13 0.00137 2.5 PASS
VL -5.57 -0.00666 2.5 PASS
WCDMAS850 | UMTS/TM1 MCH TN VN -3.48 -0.00416 2.5 PASS
VH -3.56 -0.00426 2.5 PASS
VL -0.85 -0.001 2.5 PASS
HCH TN VN -6.82 -0.00806 2.5 PASS
VH -2.09 -0.00247 2.5 PASS
VL 4.70 0.00254 2.5 PASS
LCH TN VN 0.05 0.00003 2.5 PASS
VH -3.75 -0.00202 2.5 PASS
VL 9.54 0.00507 2.5 PASS
WCDMA1900 | UMTS/TM1 MCH TN VN -12.77 -0.00679 2.5 PASS
VH -1.27 -0.00068 2.5 PASS
VL 2.69 0.00141 2.5 PASS
HCH TN VN -0.84 -0.00044 2.5 PASS
VH 5.54 0.0029 2.5 PASS
VL -7.05 -0.00412 2.5 PASS
LCH TN VN -3.81 -0.00222 2.5 PASS
VH -2.99 -0.00175 2.5 PASS
VL 8.22 0.00474 2.5 PASS
WCDMA1700 | UMTS/TM1 MCH TN VN -1.42 -0.00082 2.5 PASS
VH 1.97 0.00114 2.5 PASS
VL -6.88 -0.00393 2.5 PASS
HCH TN VN -7.22 -0.00412 2.5 PASS
VH -7.48 -0.00427 2.5 PASS

8.2.2Frequency Error vs. Temperature:
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Huawel FCC ID: QISMT1-U06
Test Test Test Freq. Freq. vs. Limit _
Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [Hz] rated [ppm] | [ppm]
-30 -2.66 -0.00322 2.5 PASS
-20 -1.21 -0.00146 2.5 PASS
-10 -6.79 -0.00821 2.5 PASS
0 -2.32 -0.00281 2.5 PASS
LCH VN 10 -6.47 -0.00783 2.5 PASS
20 0.53 0.00064 2.5 PASS
30 -7.54 -0.00912 2.5 PASS
40 -0.23 -0.00028 2.5 PASS
50 0.27 0.00033 2.5 PASS
-30 -3.49 -0.00417 2.5 PASS
-20 -0.66 -0.00079 2.5 PASS
-10 -6.04 -0.00722 2.5 PASS
0 -1.22 -0.00146 2.5 PASS
WCDMAS850 | UMTS/TM1 MCH VN 10 -0.24 -0.00029 2.5 PASS
20 -5.77 -0.0069 2.5 PASS
30 1.17 0.0014 2.5 PASS
40 -7.90 -0.00945 2.5 PASS
50 -4.35 -0.0052 2.5 PASS
-30 1.37 0.00162 2.5 PASS
-20 -3.01 -0.00356 2.5 PASS
-10 -3.66 -0.00432 2.5 PASS
0 -1.19 -0.00141 2.5 PASS
HCH VN 10 -4.75 -0.00561 2.5 PASS
20 -0.53 -0.00063 2.5 PASS
30 -0.60 -0.00071 2.5 PASS
40 0.20 0.00024 2.5 PASS
50 -2.91 -0.00344 2.5 PASS
-30 -4.52 -0.00244 2.5 PASS
-20 1.95 0.00105 2.5 PASS
-10 8.10 0.00437 2.5 PASS
0 -3.37 -0.00182 2.5 PASS
LCH VN 10 -8.07 -0.00436 2.5 PASS
WCDMA1900 | UMTS/TM1 20 1.22 0.00066 2.5 PASS
30 2.06 0.00111 2.5 PASS
40 -0.70 -0.00038 2.5 PASS
50 -2.64 -0.00143 2.5 PASS
-30 -10.19 -0.00542 2.5 PASS
MCH VN
-20 -13.06 -0.00695 2.5 PASS
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Test Test Test Freq. Freq. vs. Limit _
Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [Hz] rated [ppm] | [ppm]
-10 -5.20 -0.00277 2.5 PASS
0 -5.98 -0.00318 2.5 PASS
10 -4.21 -0.00224 2.5 PASS
20 -4.99 -0.00265 2.5 PASS
30 -16.60 -0.00883 2.5 PASS
40 -3.49 -0.00186 2.5 PASS
50 -3.13 -0.00166 2.5 PASS
-30 -8.09 -0.00424 2.5 PASS
-20 -7.92 -0.00415 2.5 PASS
-10 -14.34 -0.00752 2.5 PASS
0 -6.61 -0.00347 2.5 PASS
HCH VN 10 0.43 0.00023 2.5 PASS
20 9.31 0.00488 2.5 PASS
30 -9.77 -0.00512 2.5 PASS
40 -6.23 -0.00327 2.5 PASS
50 -8.70 -0.00456 2.5 PASS
-30 2.66 0.00155 2.5 PASS
-20 -9.54 -0.00557 2.5 PASS
-10 -8.94 -0.00522 2.5 PASS
0 -9.46 -0.00552 2.5 PASS
LCH VN 10 -9.41 -0.00549 2.5 PASS
20 -1.89 -0.0011 2.5 PASS
30 -9.17 -0.00535 2.5 PASS
40 -4.85 -0.00283 2.5 PASS
50 -3.48 -0.00203 2.5 PASS
-30 7.52 0.00434 2.5 PASS
WCDMAL700 | UMTS/TML -20 1.19 0.00069 2.5 PASS
-10 221 0.00128 2.5 PASS
0 -6.96 -0.00402 2.5 PASS
MCH VN 10 3.04 0.00175 2.5 PASS
20 2.03 0.00117 2.5 PASS
30 3.20 0.00185 2.5 PASS
40 -9.43 -0.00544 2.5 PASS
50 2.53 0.00146 2.5 PASS
-30 1.22 0.0007 2.5 PASS
HCH VN -20 151 0.00086 2.5 PASS
-10 -10.09 -0.00576 2.5 PASS
0 0.35 0.0002 2.5 PASS
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Freq.
Test Test Test b Freq. vs. Limit :
Test Band Test Mode Error Verdict
Channel | Volt. | Temp. [Hz] rated [ppm] | [ppm]

10 -2.04 -0.00116 +2.5 PASS

20 1.97 0.00112 +2.5 PASS

30 -0.73 -0.00042 +2.5 PASS

40 -15.59 -0.0089 +2.5 PASS

50 -6.29 -0.00359 +2.5 PASS

END
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